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AR S EASER E AR (Bl EHE) TR
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. SN EREFMHEALREAT (BRRENERHTE) TR
Copies of the test report without the official seal of the laboratory are invalid.
3. Rk s gt . MHEAZTF LR
The test report is invalid without the signatures of compiler, checker and approver.
4. R & IR R
The test report is invalid if it is blotted out.
5. REARLK=E e, AR ZHANHR S
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
6. ERRFERMEIR, DO PrIEHE A 2L
The conclusion of the consignation test is only valid for the provided sample.
7. AR DA SCRHE, JSCOUR (WD AU, ERAEMRES, M
LA SOSCAR N HE
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
8. BRIBAUH, MR RAHRIEEFLIT.

Unless noted otherwise, the test type is consignation test.

Hitk: FETHSIRAK 3455  Address: No.345 East Yunling Road, Shanghai
MR B LR (Post Code): 200062

B (Tel): (021) 31765555 HEFax): (021) 31015117

Mk (web site): www.ghs.cn

{54 (E-mail): center@ghs.cn
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5 #LE 7Lt HYLN-IMR18650-1500mAh 3. 7V 1500mAh 5. 55Wh
P 1 Chinese
Nameof Sample:| s 5 Lithium ion Battery HYLN-IMR18650-1500mAh 3.7V 1500mAh 5. 55Wh
English
o5 1123060551
Sample No.
EZIR 03 T 1 — B R AT BR 2 7]
Consignor Henan Hengyi lithium energy technology Co., Ltd
Al VA TR — 4 BB PR A T
Manufacturer Henan Hengyi lithium energy technology Co., Ltd
Bl ik CE B R0 AARYEE T8

Test method

ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3

BAH GRIAAET I

D ' “‘\ 3 . :
—HE*T/{{ ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
= W o e
A’#’ i Tt BRI R RSN
ppearance Blue Cylinder plastics film shell
HaiZ 83 9023-06-21 Hrpleie B 4 2023-06-30 ~ 2023-08-04
Accepted Date Test Date
Yo R B e JERRALL s FAMNR ; IRl ; bty s AME G L ok
Sl kel Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Impact, Forced discharge
SR, 2RSS QB RBSHET- M) ST/SG/AC. 10/11/Rgae ™ 38. STl
Sk
o= 2708 The sample has passed the test items of UN Manual of T B%%, 1 eﬂl(ﬁ%}
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3 41
. ) 2
Conclusion — %
2] 7 H 5 =(R= %‘
AR (Date) : || 226230804, ¢ N
P nJ 7o A H P Rechargeable Lithium Cell. / 3%/77\\@ \'\(0
Comment
i fidk / R B A
Consignor 523000
Address Post Code
L ) N £ 7
Approver: Checker: Compiler:
RE

Title:

FLAL 2B (Head of Electrochemical Testing Department)
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J-x= AR B 4 AR HAZRIAFELRT Boms R AR L® &ix
_5- " o)l ‘o o p
Name of Test Standard requirement or The .
No. forns Clause Number of Standard Test Result | Conclusion | Remark
A GABERERAET
AR WY ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 8 | W% 1
1 ; 5‘31'1 i o See Appendix 1 A /
Altitude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T. 1
P Gl Fdsdl F
IR MY ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 38 | WH & 2
2 - . 2 See Appendix 2 ok
Thermal test UN Manual of Tests and Criteria B UEDERSLE f)'c‘ll_;ﬁ(‘d /
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3 o
Test T.2
B GRESAARAET
¥ WEY ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 & | % 3
3 ibrati wr. 3 See Appendix 3 it
Vibration UN Manual of Tests and Criteria ¢ fApbendix P;L:%‘i(:(‘!
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 o
Test T.3
B CRIG Rkt F
i M) ST/SG/AC. 10/11/Rev. T8Amend. 1 38,3 &% | JLEHE 4
4 Shock "[‘ZT"I i i See Appendix 4 Ok /
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test 1.4
A CRBAEET A
&Fﬁ% )J{{’ %l/SH/AL. 10/11/Rev. T&Amend. 1 38. 3 X W& 5
5 g;“éi"’ o o See Appendix b A /
External short UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 7&Amend. | Section 38.3
Test T. 5
B GBS Ridrdt F
%EE‘ ?JJJ‘}) ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 3 & W2 6
6 Impact %[h i o See Appendix 6 T /
pac UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
Test T.6
WA (R AETET, ‘
; e, %%) :1 /SG/AC. 10/11/Rev. 7T&Amend. 1 38.3 i Spl[&f;] f 7 o A ,
. VA =
Forced discharge UN Manual of Tests and Criteria S8 PR Passed
ST/SG/AC. 10/11/Rev. 7&Amend. | Section 38. 3
Test T.8
This space intentionally left blank
D
s | uFEe
Kol B35 4 . SRR 20C-25°C  SREHREE: /%
Test Environment Ambient temperature:20°C-25°C ;Ambient humidity:/%
Condition
o B )
. Test ltem
AR L pras
Subcontracted Test SaxRE | L4k / L /
Condition Subcontracted | Name Post Code
Laboratory Houhk / W% y
Address Tel

VSV N

& Ya. M.}
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5 1 MR B L AR e B AU
No. Name of Test Items Altitude simulation
~ ) Y S A
*—f' 2 *% ER #& 1&5& A] Before RIS After })ﬁ":% FE #| #\ 3 _}j\-_ i
%5 Sample Status Rz &, /R RE FHEH/E | Mass Loss | Residual | L
Sample Mass oCcv Mass ocv OCV | Other
No. /g vV /g NV % /% Event
001 | oyeore®n® | 39.3497 | 415 | 39.3495 | 413 0. 00 9.52 | o
002 | yopomERY ) 394178 | 414 | 39.4174 | 413 0. 00 9.76 | o
003 | ot | 39.3600 | 4.15 | 39.3685 | 4.14 0.00 | 99.76 | o
004 | oot RY | 39.3395 | 414 | 39.3302 | 413 0.00 | 99.76 | o
005 | joyorpiond | a9.0651 | 4.13° | 39.0646 | 4.13 0.00 | 100,00 | o
006 | socrererco e g BECS0RNST 4.148 V5o p8Bs | 414 0. 00 100.00 | ©
007 | yroroporrrd o 139.2625 | 415 | 39.2622| 414 0. 00 99.76 | o
008 | ysorprerrm | 39205 | 414 | 392001 | 413 0. 00 99.76 | o
009 | o il o 393188 | 414 | 30.3185 | 4.13 0. 00 99.76 | o
010 | ererocar | 39.4813 4.14 | 39.4808 | 4.14 0. 00 100.00 | o
J‘F'/L\ l.LThiS space intentionally

’éii: L_ity—-%] V_%/;L D_ﬁg@ R—EK%‘L F—ﬂk O—ii&%ﬁ\ fb%}i\ %ﬁ%\ iz}i/{f‘i\ %ﬁko
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B% ) BAFA LA | AR
No. Name of Test Items Thermal test
Ha | Aams | B befoe R Al | gk | | S
%5 Sample Status RE | FROLE RE FF#& ¥, /E | Mass Loss| Residual | HL%&
Sample Mass OoCV Mass oOCV OCV |Other
No. /g N /g N 1% /%  |Event
001 | oyolomtRs o 139.3495 | 413 | 39.3466 |  4.05 0.01 98.06 | o
002 | ool 394174 | 413 | 39.4145 | 4.05 0. 01 98.06 | o
003 | oy B | 39.3685 | 414 | 39.3661 | 4.05 0.01 97.83 | o
004 | oy OuEnl 393392 | 413 | 39.3376 | 4.05 0.00 | 98.06 | o
005 | |oySor®R | 39.0646 | 413 | 39.0613 | 4.04 0. 01 97.82 | o
006 | ppecrorantt g Sagigiee | 4144 150580 | 404 0.01 97.58 | o
007 | ppadoEd®t o 139.2622 | 414 | 39.2592 | 4.04 0.01 97.58 | o
008 | gt 392901 | 413 | 39.2892 | 4.04 0.01 97.82 | o
009 | oot [ 39.3185 | 413 | 39.3150 | 4,04 0.01 97.82 | o
010 | poperors®Zt | 39.4808 | 414 | 39.4782 | 4.04 0.01 97.58 | o
j\—F‘ﬁ“:’ [L This SpalL:['Li nhLlL:lnLki onally

Hix: LR V-IRA D4k R-2REL F-RK 0-AMIFR. RRA. AWK, LK. £,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; RRTE L4 | B
No. Name of Test Items | vibration
Ha | Hans AW Before | BRBE A | ggipk | Mab | S
%5 Sample Status RE FREE| RE FF#4 %, JE | Mass Loss | Residual | 3L
Sample Mass OCV Mass oCV OCV Other
No. /g N /g /V 1% % Event
001 | SiomeRt o |39.3466| 4.05 [ 39.3473 |  4.04 0.00 | 99.75 0
002 | | lmERL o 139.4145| 4.05 | 39.4152 |  4.04 0.00 | 99.75 0
003 | | oGumERh o 139.3661| 4.05 | 39.3665 | 4.04 0.00 | 99.75 0
004 | | oemERL 0 139.3376| 4.05 [ 39.3378 |  4.04 0.00 | 99.75 0
005 | oyt o 139.0613 | 404 | 39.0615 | 4.04 0.00 | 100.00 | o
006 | jrovpoii®  139.5349 | 4.04 | 39.5364 | 4.04 0.00 | 100.00 | o
007 | ey o 139.2502| 4.04 [ 39.2600 | 4.03 0.00 | 99.75 0
008 | jponioeER o 130.2892 | 4.04 [ 39.2916 | 4.03 0.00 | 99.75 0
009 | e 139.3150 | 4.04 | 39.3153 | 4.03 0.00 | 99.75 0
010 | ,oafom®mt 139.4782 | 4.04 | 39.4791 |  4.03 0. 00 99. 75 0
jx—F'/I\A [L This spa]ceo“i nhL]L;nnLki onally

Sz B

&k Lk V-RA DB R-2E F-R K 0-AREF. LRA. LK. LA, TARX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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il ) KRR B A i
No. Name of Test [tems Shock
RIEF] Bef XIS B Af -
Ba | mogas ABTH Before RBE Ater | g gk |#lawE | L
B Sample St;us g | ARLE| BT 3491, /£ | Mass Loss | Residual | 3
Sample Mass ocv Mass oCcVv OCV | Other
No. /g N /g AY % 1% Event
00 ICYCTEA T .
D e BB ] 39.3473 | 404 | 39.3458 | 4.04 0. 00 100.00 | o
002 | oy B ] 39.4152 | 4.04 | 39.4138 | 4.04 0. 00 100.00 | o
003 | oyl | 39.3665 | 4.04 | 39.3658 | 4.04 0. 00 100.00 | ©
004 | oyioE RS | 39.3378 | 404 | 39.3377 | 4.04 0.00 | 100.00 | o
005 | oyemr® R | 39.0615| 4.04 | 39.0610 | 4.04 0. 00 100.00 | o©
006 | ssercrorcet 1 30.5364 | 4.04 | 39.5361 | 4.04 0. 00 100.00 | o©
007 |y 1 39.2600 | 4.03 | 39.2587 | 4.03 0. 00 100.00 | o
008 | prmodni® o1.39.2916| 4.03 |39.2912 | 4.03 0.00 | 100.00 | o
009 | ssrepE R | 393153 | 4.03 | 39.3135 | 4.03 0.00 | 100.00 | o
010 | pror el B | 39.4791|  4.03 | 39.4777 | 4.03 0. 00 100.00 | o
j\Tﬁ rThis spalccc}.ti nbL]cannLkionul ly

&ix: Ll V-RA D-MRAR R-2RE F-RK 0-Rk. RRA. LMK, LA ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; BRA B 4 A Py o

o Name of Test Items External short circuit
Hohs kA HRRBARGRE LA
Sample No. Sample Status Max. EXtelT;filCTemperature Other Event

001 1CYéC§E§?§;§ged 133.9 0

- 1010 Pils abmmgot 130.4 5

00 G L e 134.9 o

004 L0HG Fogls shenged 133. 6 "

095 1CYéCgE§f§$ged 138. 4 0

006 WAL\ v Ry 132.6 =

o7 Y 125.1 5

008 25(:\2(2(;5??»/&?&@(1 123.5 o

009 25C\2/2C;{5§:+\ z?);{iged 129.0 0

010 Zo( TSRS 130. 3 o

25CYC Fully charged

5 Dy This space intentionally left
LR = ’ blank

P

#ix: DRI R-2 L F-RK 0-Rfk. RAEK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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5 6 BRAA £ A | it
No. Name of Test Items Impact
2 2 g
Ty i M#‘;?@ﬁm/ﬂ% HAE
Sample No. Sample Status s em/aoc emperature Oiher Bosiit
1CYC 50%%ft
ol 1CYC 50% Capacity 110.1 0
1CYC 50%%Ht ‘
G 1CYC 50% Capacity 121.4 o
1CYC 50%%¢ i
oL 1CYC 50% Capacity 113. 4 0
1CYC 50%7¢ 4
0l4 1CYC 50% Capacity 114.0 o
1CYC 50%7% &
0i3 1CYC 50% Capacity L11.7 O
25CYC 50% 4 .
016 25CYC 50% Capacity 112.5 0
25CYC 50%% 5 o :
017 25CYC 50% Capacity 113.6 o
25CYC 50%7 5
018 25CYC 50% Capacity 114.0 o
25CYC 50%% T )
o1y 25CYC 50% Capacity 112.2 0
25CYC 50%7 5
020 25CYC 50% Capacity 112.9 o
ELj:%E[ﬁ This space intentionally left

blank

#iE: DR F-ARK 0-RfRk. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 7 AR IR B 4 # 5ot TS L
No. Name of Test Items Forced discharge
ks eI S I L
Sample No. Sample Status Ofber Bvetit
021 1CYC 1I:€1chl‘j}7t: %ibé( cL}%arge d 0
o~
022 1cYC 1P‘Cuylcl}yL éfclg arged 0
023 1CYC giq%sz;gig?érged 0
024 1cye chjlclifﬁ%ibfcfarged 0
7
025 10YC ﬁiﬁﬁﬁ;”g;égﬁzrged 0
026 1cve lF(Silclifﬁ%iﬁsﬁ(cfarged 0
027 1CYC llpt}liifa %ifjizc,h“‘al" ged 0
028 1CYC lf‘clj{lcl? %gi})i(crltllargcd o
029 1CYC ll?ctf{lclljf%iﬁfc?argcd o
030 1cYC I*F?lci?fiﬁfc?arged 0
031 25CYC25F(211Y1C1§6%ib§cfarged Y
7
032 25CYc25FCJ(1C1}yL 'gi%(cll{farged 0
033 25CYc25FCJ1C1Tyc§ib§charged 0
034 ) 25CYC25FCUY1C1§C ;(Ii;i)ﬁzc?arged O
[=PAS
035 25CYCZSFCuY1C1)yL 'g‘iﬁi(cr}?arged 0
036 25CYC25FCUYICI}3§%ih§cf‘arged 0
=N
037 25c3(c25FCL3{1nyh ;jri}z(c'tlllarged 0
YN
038 25CYc25FC51C Ty gi}zgr[farged 0
[P
039 25CYC2 SFCL?{lcljyb glﬁé(c[l(;l arged O
=
040 25CYC2 E;?Cqucl}yb gi?c%arged O

FiE: DR F-R K 0-Affik. fAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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